
Joint Los Angeles Basin Replenishment and Extraction Master Plan 
Final Report 

August 2022 

Water Replenishment District of Southern California and 
Los Angeles Department of Water and Power 

Leo J. Va nde r Lans Wat er Balanc e Mo del T echnica l Mem o ran dum  
Wate r R eple nishm en t Distric t of Sou the rn Calif or nia

in association with 



in association with Final Report 

PPS0522201428LAC i 

Project No: 

Document Title: 

Document No.: 

Revision: 

Date: 

Client Name: 

Project Manager: 

W9Y23900 

Final Report 

PPS0522201428LAC 

Final  

August 2, 2022 

Water Replenishment District of Southern California 

Vamsi Seeta, Jacobs 

Jacobs Engineering Group Inc. 

1000 Wilshire Boulevard, Suite 1140 
[...]
Angeles that could be potentially be supplied by a Master Plan project

(1)



Optional Project O3a:  Indirectly Decrease underflow from Santa Monica’s Charnock Basin to WCB  by increasing recharge at the WCB barrier  

Potential Project Size: 5000 AFY (4 MGD)

Potential Limitation: Recharge Volume

Project Details: Hyperion AWT injected north of LAX to make up for decreased underflow from Santa Monica’s Charnock Basin to WCB. Injection would be in new wellfield or at WCB Barrier. 

Assumes additional pumping by Santa Monica. Presented as a variation of Item #6 from June 13, 2019 meeting.

Demands: Not Applicable

Basin Storage:   Not applicable

Recharge: Based on underflow from Santa Monica Basin to WCB, TBD but estimated to be less than 5,000 AFY

Extraction:  Not applicable

Source Water:  Hyperion (181,000 AFY)

Treatment:  New Hyerion WRP AWTF and NdN MBR

5,000

181,000

0 100,000 200,000

Demands

Basin Storage

Recharge  Volume

Extraction Volume

Source Water Volume

Treatment

Limitations (AFY)

>

Notes:
(1) Darker blue represents the imported demands in the basin that are not City of LA and that could be supplied by this project. Lighter blue represents the average last 10 years of  purchased imported water by the City of Los 

Angeles that could be potentially be supplied by a Master Plan project

(1)



Optional Project 14 : Dedicated AWT Basins at spreading grounds

Potential Project Size: 50000 AFY (40 MGD)

Potential Limitation: Recharge Volume

Project Details: Use of dedicated basins for AWT spreading, potential for high recharge capacity. The most downstream Montebello basins would be used to decrease the chances of mixing with 

stormwater during  storm peak events.

Demands:

Basin Storage:  

Recharge: Needs to be analyzed.

Extraction: 

Source Water:  

Treatment:  

50,000

0 100,000 200,000

Demands

Basin Storage

Recharge  Volume

Extraction Volume

Source Water Volume

Treatment

Limitations (AFY)

>

Notes:
(1) Darker blue represents the imported demands in the basin that are not City of LA and that could be supplied by this project. Lighter blue represents the average last 10 years of  purchased imported water by the City of Los 

Angeles that could be potentially be supplied by a Master Plan project

(1)



Optional Project 15 : JWPCP AWT or JWPCP MBR NdN to WBMWD Carson Facility for AWT to serve Long Beach

Potential Project Size: 27500 AFY (25 MGD)

Potential Limitation: Extraction Volume

Project Details: Variation of H4 project, instead of Hyperion use of JWPCP flows as source. Carson Facility for AWT to inject at Dominguez Gap Barrier and to feed Harbor area recycled water 

demands. Presented as a variation of Item #9 on the June 13th meeting. 

Demands: WBMWD south of 105. Assumed 11,210 AFY of recycled water demand at the Harbor

Basin Storage:  Assumed to be the recharge needed in one year without extraction

Recharge: Based on Dominguez Gap available capacity and new recharge at areas WB-3,4,5 and 8

Extraction: Areas WB-3,4,5 and 8

Source Water:  JWPCP

Treatment:  Not a limitation if Juanita Millender-McDonald (Carson) treatment plant is expanded. Assuming that there is land availability for 24MG or more of above ground storage necessary for up to 

100 MGD

35,400

55,000

45,150

27,500

75,000

75,000

11,210

0 100,000 200,000

Demands

Basin Storage

Recharge  Volume

Extraction Volume

Source Water Volume

Treatment

Limitations (AFY)

>

Notes:
(1) Darker blue represents the imported demands in the basin that are not City of LA and that could be supplied by this project. Lighter blue represents Harbor area recycled water demands.

(1)



Optional Project 16 : Recharge in WCB for Regional Brackish Water Reclamation Facility

Potential Project Size: 16000 AFY (10 MGD)

Potential Limitation: Recharge Volume

Project Details: Recharge in WCB for Regional Brackish Water Reclamation Facility

Demands:

Basin Storage:  

Recharge: Needs to be analyzed.

Extraction: Needs to be analyzed.

Source Water:  

Treatment:  

16,000

0 100,000 200,000

Demands

Basin Storage

Recharge  Volume

Extraction Volume

Source Water Volume

Treatment

Limitations (AFY)

>

Notes:
(1) Darker blue represents the imported demands in the basin that are not City of LA and that could be supplied by this project. Lighter blue represents the average last 10 years of  purchased imported water by the City of Los 

Angeles that could be potentially be supplied by a Master Plan project

(1)



Attachment 2 
Treatment Processes and 

Assumptions for AWT Cost Estimating



Figure 1

Advanced Water Treatment Flow Diagrams

RO

(58 MGD)
UVAOP DECARB

LIME 

SATURATOR
CL2

P1: TO MONTEBELLO FB RECHARGE

P2: TO CONFLUENCE, MONTEBELLO FB, MWD REGIONAL RW SYSTEM

P3: TO CENTRAL BASIN FOR INJECTION

P6: TO WCB BARRIER FOR INJECTION

RO

(10 MGD)
UVAOP DECARB

LIME 

SATURATOR
CL2

P4: TO CENTRAL BASIN FOR INJECTION

P5: TO WCB BARRIER FOR INJECTION

68.2 MGD TO HYPERION AWT

11.8 MGD TO ECL AWT

HYPERION MBR

(79 MGD)

RO

(37 MGD)
UVAOP DECARB

LIME 

SATURATOR
CL2 P7: TO DOMINGUEZ GAP FOR INJECTION

RO

(80 MGD)
UVAOP DECARB

LIME 

SATURATOR
CL2

30 MGD TO CARSON AWT 

VIA EXIST. 42" RW PIPE

P8: TO CONFLUENCE, LONG BEACH, CLOVIS, 

MONTEBELLO FB AND NEW SPREADING GROUNDS

EXISTING

JWPCP

(67 MGD SEC EFF.) 67 MGD TO CARSON AWT

HYPERION MBR

(65.3 MGD)

MF/UF

(64 MGD)

94 

MGD

RO

(8.5 MGD)
UVAOP DECARB

LIME 

SATURATOR
CL2 P9: TO ALAMITOS GAP FOR INJECTION

EXISTING

LOS COYOTES

(10.5 MGD 

TERTIARY EFF.)
10.5 MGD TO LOS COYOTES AWT

MF/UF

(10 MGD)

RO

(70 MGD)
UVAOP DECARB

LIME 

SATURATOR
CL2

P11: TO LA AQUEDUCT FILTRATION PLANT FOR 

RAW WATER AUGMENTATION

*AWT BASED ON SAN DIEGO PURE WATER 

WHICH WAS PERMITTED FOR RESERVOIR 

AUGMENTATION AND INCLUDES ADDITIONAL 

TREATMENT FOR PATHOGEN REMOVAL 

BEYOND THE REGULATORY REQUIREMENTS. 

TREATMENT TRAIN WILL NEED TO BE VETTED 

AND APPROVED BY CA DDW UPON RELEASE OF 

RAW WATER AUGMENTATION REGULATIONS.

86.7 MGD 

TO HYPERION AWT

MF/UF

(82.4 MGD)

35.5 MGD TO WEST BASIN + LAWA AWPF

HYPERION MBR

(103.7 MGD)

35.5 MGD TO WEST BASIN + LAWA AWPF

HYPERION MBR

(47.3 MGD)

43.5 MGD TO CARSON AWT

VIA EXIST. 42" RW PIPE

35.5 MGD TO WEST BASIN + LAWA AWPF

CL2+ 

NH3

CL2

35.5 MGD TO WEST BASIN + LAWA AWPF

CL2+ 

NH3

CL2+ 

NH3

CL2+ 

NH3

35.5 MGD TO WEST BASIN + LAWA AWPF

HYPERION MBR

(122.2 MGD)
BACO3

58 MGD

10 MGD

37 MGD

80 MGD

8.5 MGD

70 MGD

CL2+ 

NH3

CL2+ 

NH3

CF
CL2+ 

NH3

CF

CF

WRD_LADWP_MP_AWT_Cost_Summary_ver03_MH.xlsm

10/25/2019



Table 4

Advanced Water Treatment Key Assumptions

1 Monochloramine addition required for biofouling control of MF/UF and RO systems. Dosing assumed 

at WRP and not at AWT.

2 Monochloramine addition assumed at WRP and not at AWT. Higher doses assumed for alternatives 

with offsite AWT (ECL or Carson) to provide adequate residual during conveyance. Disinfection by-

product formation during conveyance will need to be further evaluated.

3 RO flux = 12 gfd for all systems.

4 Post-treatment includes partial decarbonation (50% UVAOP product) and lime addition via lime 

saturator clarifier to achieve appropriate LSI and pH.

5 Cartridge filters assumed ahead of RO for alternatives with offsite AWT (ECL or Carson) to protect 

from particle and biofilm sluffing in conveyance pipeline. No cartridge filters assumed ahead of RO for 

Hyperion AWT.

6 MF/UF assumed for treating secondary effluent (JWPCP) at 25 gfd and 95% recovery.

7 MF/UF assumed for treating non-MBR tertiary effluent (LC WRP) at 35 gfd and 96% recovery.

8 Treatment train for raw water augmentation (P11) based on Pure Water San Diego, which was 

permitted for reservoir augmentation and includes additional treatment for pathogen removal beyond 

regulatory requirements. Treatment train will need to be vetted and approved by DDW upon release of 

raw water augmentation regulations.

9 O3 dose for P11 assumes O3:TOC ratio of 1:1 and TOC of 8 to 12 mg/L in MBR effluent.

10 BAC for P11 assumes EBCT of 10 minutes.

11 MF/UF for P11 assumes 60 gfd and 97% recovery based on Pure Water San Diego.

12 For alternatives including MF/UF, backwash waste equalization and pumping to sewer is assumed and 

included. Backwash waste treatment is excluded from AWT costs.

Notes:

'% = percent

AWT = advanced water treatment

BAC = biologically activated carbon  

CA = California

CF = catridge filter

CL2 = Chlorine

CL2 + NH3 = Chloramination

DDW = California Division of Drinking Water  

DECARB = decarbonation

EBCT = Empty Bed Contact Time

ECL = Edward C. Little

FB = Forebay

gfd = gallons per day per square foot

JWPCP = Joint Water Pollution Control Plant

LA = Los Angeles

LAWA AWPF = Los Angeles World Airports Advanced Water Purification Facility

LC = Los Coyotes 

LSI = Langelier Saturation Index

MBR = membrane bioreactor

MF = microfiltration

mg/L = milligram(s) per liter

WRD_LADWP_MP_AWT_Cost_Summary_ver03_MH.xlsm

10/25/2019



MGD = million gallon(s) per day

MWD = Metropolitan Water District

NH3 = Ammonia

O3 = ozone

PS = pump station

RO = reverse osmosis

RW = recycled water

TOC = total organic carbon

UF = ultrafiltration

UVAOP =ultraviolet light advanced oxidation process

W CB = West Coast Basin

WRP = water reclamation plant 

WRD_LADWP_MP_AWT_Cost_Summary_ver03_MH.xlsm

10/25/2019



 

 

Appendix C  
TM 3.1-Basis of Project Development 



 

Memorandum 

 
1000 Wilshire Boulevard, Suite 1140 
Los Angeles, California 90017-2457 
United States 
T +1.213.538.1388 
F +1.213.538.1399 
www.jacobs.com 

 

PPS0522201428LAC FINAL 1 

 
Subject Technical Memorandum 3.1 – Basis of Project Development – Final  

Project Name WRD and LADWP Joint Los Angeles Basin Replenishment and Extraction Master Plan 

Date May 12, 2020 (Revised) 

 

1. Introduction 

The Water Replenishment District of Southern California (WRD) and the Los Angeles Department of Water 
and Power (LADWP) have initiated a partnership to identify solutions to maximize use of the Central Basin 
and West Coast Basin through development of the Joint Los Angeles Basin Replenishment and Extraction 
Master Plan (Joint Master Plan). The Joint Master Plan was developed over multiple workshops and uses a 
regional approach to identify a comprehensive list of existing and potential new replenishment water 
sources, treatment facilities, and replenishment and extraction locations, herein referred to as “project 
components,” as described in Technical Memorandum (TM) 1 (Appendix A).  

Workshop 1 was held on March 29, 2019, to discuss project goals, the Joint Master Plan project setting 
including boundaries, and project drivers. The workshop also presented the initial list of “dots” or projects 
to be considered in the Joint Master Plan. The result of Workshop 1 was the system components list 
presented in TM 1 and used to develop 30 Project Concepts and Add-on Projects. These Project Concepts 
were initially screened based on overall feasibility and discussion between WRD, LADWP, and Jacobs (the 
Joint Master Plan team). After screening, the remaining 17 Project Concepts were scored and ranked in an 
iterative process to collaboratively determine which projects should be selected for further project 
development.  

Workshop 2 was held on August 1, 2019, to present the initial Project Concept ranking and discuss 
refinements with the Joint Master Plan team. A multi-objective decision analysis (MODA) process was used 
during Workshop 2 to aid the decision-making process. The MODA process considers financial (cost) and 
nonfinancial criteria during the ranking of project alternatives based on scores (Appendix B). After 
defining and refining the MODA scores, nine projects were combined into two distinct projects: (1) the 
Hyperion Water Reclamation Plant (WRP) Project and (2) the Los Coyotes WRP Project, as described in 
TM 2 (Appendix B) and summarized as follows: 

 Hyperion WRP Project: Focus of maximizing the use of Hyperion WRP flows through injection and 
extraction in the Central Basin, spreading at the Montebello Forebay, and siting of new spreading 
facilities, with excess flows connected to the planned Metropolitan Water District of Southern 
California’s (Metropolitan’s) Regional Recycled Water Program advanced treated recycled water 
backbone conveyance system. Maintaining existing flows to Edward C. Little Water Recycling Facility 
(ECL) for injection at the West Coast Basin Barrier (WCB Barrier) is assumed. Figure 1 provides a 
conceptual overview of this project. 

 Los Coyotes WRP Project: The focus of this project was to find the best use of available Los Coyotes 
WRP flows for groundwater replenishment. Initially, this included an evaluation of whether Los 



Technical Memorandum 3.1 – Basis of Project Development – Final 

2 FINAL PPS0522201428LAC 

Coyotes flows should be sent north to the Montebello Forebay, or south for advanced water treatment 
at the Leo J. Vander Lans Advanced Water Treatment Facility (LVL AWTF) for injection at the Alamitos 
Barrier Project or new injection and extraction facilities in the Long Beach area. Based on discussion 
with WRD, the focus of the project shifted to a peer review of preliminary design documents for the 
pipeline and pump station between the Los Coyotes WRP and the LVL AWTF. The review will also 
include updating estimated costs, identifying fatal flaws, and potentially evaluating storage needs 
(Appendix F). Figure 2 provides a conceptual overview of this project. 

 

Figure 1. Hyperion Water Reclamation Plant Project 
WN Whittier Narrows 
SJC San Jose Creek 
LB Long Beach 

 



Technical Memorandum 3.1 – Basis of Project Development – Final 

PPS0522201428LAC FINAL 3 

 

Figure 2. Los Coyotes Water Reclamation Plant Project 

TM 3.1 is the third deliverable of the Joint Master Plan study and corresponds to the numbering of the 
subtasks within the scope of work. It describes the basis of project development and key assumptions to be 
used in subsequent development of the Hyperion WRP Project and the Los Coyotes WRP Project. Project 
development and analysis will be documented in a separate TM 3.2.  

This TM is organized in the following sections: 

 Section 1 – Introduction 
 Section 2 – Hyperion WRP Project Model Basis 
 Section 3 – Hyperion WRP Project Backbone Alternative Route Development Basis 
 Section 4 – Los Coyotes WRP Project 
 Section 5 – References 

Central Basin storage and extraction management assumptions are based on the Central Basin Third 
Amended Judgment (Superior Court of California 2013), hereinafter referred to as the Judgment. 

2. Hyperion WRP Project Model Basis 

Modeling of the Hyperion WRP Project is useful for understanding the relationships of the complex system 
components and operational limitations. Results from modeling efforts will provide the basis for 
subsequent project planning and design. Different models can be used to answer different questions. To 
build upon the Resource Allocation Model developed by LADWP (LADWP 2019), a Water Balance Model 
and a Groundwater Model will be developed under this Joint Master Plan to simulate operational scenarios 
and identify physical groundwater basin limitations.  

  



Technical Memorandum 3.1 – Basis of Project Development – Final 

4 FINAL PPS0522201428LAC 

The following three types of models will be applied in the development of this Joint Master Plan and are 
summarized in Table 1:  

 Resource Allocation Model: This spreadsheet model was developed by LADWP to evaluate Los 
Angeles demands, supplies, and resulting extraction limitations (LADWP 2019). The 30-year demand 
period provided by this model will serve as input to the Water Balance Model.  

 Water Balance Model: This systems model will be used to simulate recharge, extraction, and storage 
based on historical and predictive management scenarios, keeping within the Judgment requirements. 
This model will also provide a time series with extraction and recharge as an input to the Groundwater 